(&)

Q S '
= Yt Instruction Manual

e 7 zfind
| N Vv I~ N ] AR




Specification / BAIEIE

BEFORE YOU START

Before building and operating your KIT-ADVANCE S , you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.
Make sure you review this entire manual. We cannot accept your KIT-ADVANCE S for return or exchange after it has been partially or fully assembled.

AL THRAIIC

KIT-ADVANCE S DY TERET ZRIICIE. AT RIS REBIRBABE BRACHV. RO TERELTHY DEBERVWEIA—IEBITZESIC. STV ESEL
HFFEV, 2 TOIRTEFH (BTG OTTERLTHS. YAV DB TESEH TEWV, RIRRBEOLMANEE B THEIEHRBENH T T, BMRAD—ER,
FNFETHELTUTHEIELRS MROTHPIRGGEE—TTELERADT. CTTEIETVEY,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.
BEFRNDH K-

WERICBI T BIRE R BURDEEAIE A O H L THYE THAIIDBRICTEBH G 2158 IE B [ETIRACING T R— b F—LD A —)l jp@3racing.com.hk (BZ:Ext
IENCTARRR T EOVEH, £ O T A bhittp://www.3racing.com hk TIEBFER R, £y b7y 7OBERP A TVaFIbiN—Y RUZDMOBROEREETE
W E T, B B ERICTIF B LSRR W R 2 L3 TEBRYMEWELE S,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KITTADVANCE S . Using any third

party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting
directly or indirectly from the purchase, ownership or use of the product.

LeEE .

HWEDEHIL T ETFRET BHIICE BURSBAEE BTG O CREEBICHRV TV BURSBERIE B FH BT BAICBL T WO TLBRBTEDRLSITHERD
SHTEW BREDMEAEEFER T HT8IT KIT-ADVANCE S BHD 7 v 7V L — P/ —X &R L TEYEL e E=E OB GRACINGT v 7 L—F 51 L4k

DEm) EHRNMBEYETE READRINE T CILABRYE T, MEEIEREIC IVERENICHMRZTHBA T 54 2 TORBERMELESHILR,

ARG ELECRETHILICHIET,

Tool Included / G lcEHY—Ib: Specifications / BEANYYZ :

Overdll Length/2£& : 373mm MAX
#350 Ol Overall Width/£18 : 187mm
#350 £ )V

Overall Height/£&:115mm
Wheel Base/RA1—ILR—X : 259mm

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart : Weight/2fEERE : Approx 1320g
BRARERIRIREAE / £y MY TR Ty TR X7 LA ER:

#2000 Oil
#2000 IV

English Version / Z5EhR: http://0s.3racing.hk

Contents
Japanese Version / B&EEER:  http://www.3racing-jp.com /B&

& . 1. Gear Differential Assembly / ¥ 7F 7O F ------------------mmm 3
D vy .
Tool Required / BELY—Ib : 2. Center Gear Adaptor & Solid Axle Assembly / £ S — T 575 — &Yy FPORIVORE - - - - 4
3. Front And Rear Suspension Arm Assembly / 702 b & U7 HR7—LOB{HF --- 5-7
—————————{jo] §—x o J.omm ﬁeﬁxl/"}j;”Ch 4. Front And Rear Bulkhead Installation / 700/ b & UZ/SIbOAY FORUHF ------- 8
f [ 2.0mm Hex Wrench 5. Front And Rear Drive System Assembly / 7O+ & U7 FSA 7Y RTLORYHTF ---- 9
(ol Faeme=isc
q (1 20mm =aLvF

2.5mm Ball Driver Hex Wrench

1

§mcmmemcum 0 =

g (0 2.5mm AmF—ILES115—

CETE= ey 40mm Phillps Screwdiver Rear Motor Chassis Configuration / U7 E—2—Yv—V5&E
1

(o ===}

4.0mm FSAKSA/5—

5.5 1 Dri
o ; S_S:Q ilj,, F”;f,’( 6. Front And Rear Shock Tower Assembly / 70>k & V73 v 27— 0Bt --10 - 12

7.Front And Rear Stabilizer Assembly /702 b & U7 ZZES(H—OMfHF ---- 13- 14

8. Front And Rear Knuckle Assembly / 7Ok & U7 Fy2IVOBfH - ------- 15-16
9.0il Damper Assembly / A IVFVIN—DBfHF - -------commmeaoo o 17-18

PLIERS WIRE CUTTER 0. RC Unit Installat C1= VR f e e A iy S Ll s 4
g A A 10. RC Unit Installation / R v FOERYATF 19-21
L ) —
HOBBY KNIFE SCISSORS
Ava— l&EH 12.Tire Set Assembly / 21 ¥ &y FOBMHF ----------ommmm 23
m — T 1) 13.Parts Include / BRI EHB/IN—Y BAGT ------------oomoo o 24
VN Ot BAG 2 &Y e S 2 e S a i e
B8ODY REAMER TWEEZERS 13. Parts Include / RICE8HS/\—Y BAG2 &3 25
RFq—U—<— Evevh 13. Parts Include / BUAICEHB/N—Y BAG3 &4&S5 ------oooommmo oo 26
13. Parts Include / BRITEHB/IN—Y BAG6 &7 --------------—--coo-. 27

| CAGLUE

G THREAD LOCK 13. Parts Include / BUGITE$3/\—Y BAG 8
CAZIL—

2UIEBDA]
13. Parts Include / B} ICE$5/\—7 BAG 9

-2-



1. Gear Differential Assembly / 7777 OEHF

| BAG 1 Step 1 _-" Step2

Gear Differential Cover P
M2 x 9.8mm Pin (2) FPFITHI— »
E— M2x9.8mm £ () P
. GREENSLIME IR Differential Joint s
P5 O-Ring (2) otincieety, Tes | ki L
@ P50Y % (2) mapEEnTeEes) - 4 Differential Joint
s F7TaqAvhk
M2.6 x 8mm Flat Screw (4) - Fers
=X — . .. 4
M2.6x8mm 735w FRY1)1—(4) rsv:)sal:rw *03mm s Gear Differential Housing
/) . . s o B
122\ 10T Bevel Gear 0.8 Pitch (4) AR—H— S - FTTINGIVY
Y&y 10TANILFT70.8E Y F (4) 3 -
\ P5 O-Ring o
PSOUYY T et
) 18T Bevel Gear 0.8 Pitch (2) / ‘ \ i vt
18TRNJLF770.8E Y F (2) - < M5.1x 10 x 0.3mm
s Spacer <
. M2 x 9.8mm Pin / s AN—H— e
M3.5 x 9.5 x 0.2mm Spacer (4) M2x98mm > , 0
o 4r . -’ . il |
M3.5x9.5x0.2mm ANX—=4—(4) [ ,oc BevelGear08Pitch 187 Bevel Gear 0.8 Pitch LY gg g-'znpga_ )
IBTRNVFTOE Y F 1BTRNIVET08E Y F ) / #2000 O

/J\ L #0007

M2 x9.8mm Pin
M2x9.8mm E> o
(J
After installing the 18T Bevel Gear, fill Differential

Housing with enough oil ti completely cover the - =
18T Bevel Gear as shown in the right diagram.
BTNV FTERY T E LS. BER%ETRT
ESERVYAVFMIWEIBTANIVF T EHEDE
TARTLEEL,

M5 x 15.4 x 0.3mm Spacer (2)
M5 x15.4x0.3mm AXN—H—(2)

M10 x 15 x 4mm Bearing (2)
M10x 15 x4mm 77 1) > 5 (2)

% TR
#2000 FeLnye
Ton | #2000 110

S Si’ep 3 10T Bevel Gear 0.8 Pitch / }
10TANILFT0.8E Y F )

/(:) LG
3.5mm Cross Pin (1) ~ % 420000l
os M3.5x9.5x0.2 |
3.5mmZOXE> (1) — / 3.5mm Spacexr9 xozmm £ #2000 #b
2

Cross Pin AR—H—

o) Differential Outer Joint (2) % yOREY
: I FITYHE—T34V k() M3.5x9.5 x 0.2mm P e~
Spacer (Al
(2) =
10T Bevel Gear 0.8 Pitch
\/@ 10TANIVET08E Y F

AN—H—
(=]
(=] - ~
After installing the 10T Bevel Gears, fill

I = Differential Housing with enough oil to

| completely cover the Cross Pin as shown

| in the above diagram. Slowly rotate the
Outer Joint cup to remove any air bubbles
| trapped under the Bevel Gears.

| 10TANLF 7 =B FHF E LIzEIC,
|

|

|

M2.6 x 8mm
Flat Screw

Gear Differential Gasket (1) 73y rAR7Va—
FT7FIHRT k(1)

LROKLS I/ OREVEHRERIEELT IV E
FTINDIVTOPICANTLEEL,
AANVFTORICAFNRBERY £578%
(7Y 2—Ta1Y b EDIKVEELTLEEL, |

M10x 15 x4mm
Bearing
~T7IVT

Gear Differential Housing (1)
FTFTTINIIVT ()

Gear Differential Gasket
FTPTIHRrv b

M10x 15 x4mm
Bearing
7T

Assembled View
Az hyA

38T Gear Differential Cover (1)
BTFT7T7HIN—(1)




2, Center Gear Adaptor & Solid Axle Assembly / €22 —F77 47 2— &)y 77X IVOE{TIF

D- M2 x 5mm Flat Screw (3)
M2x5mm 735wy FR71)21—(3)
M2 x 7mm Flat Screw (6)
M2x7mm 75y F X9 21— (6)
M3 x 6mm Button Screw (2)
M3 x6mmRZ> A7) 1—(2)

M10 x 15 x 4mm Bearing (2)
M10x 15x4mm X7 > 5 (2)

Spur Gear Holder (2)
AN=FT7RIVE—(2)

M5 x 25mm Post (1)
M5 x 25mm KX b+ (1)

M3 x 8mm Button Screw (3)
M5 x 7 x 0.7mm Shim (2)
©M5x8x3mm N7V 5 Q)

M3x8mmARZRI U 1—(3)
M5x7x0.7mm > L (2)
20T Pulley (2)

[I_ M3 x 14mm Button Screw (2)
M5 x 8 x 3mm Bearing (2)
20T 7—1—(2)

M3 x 14mm K2 X9 21— (2)

Solid Axle / YUy 7RIV

38T Pulley (1)
38T 77— — (1)

M3 x 8mm
Button Screw
REVRY)a—

Solid Axle Spool Cup
v)y F79 AV
e %

M3 x 14mm
Button Screw
REVA9Ya1—

M3 x 14mm
Button Screw
REVRAY9Ya—

Solid Axle Body
YUy R79RAIVERT 14—

A

Solid Axle Spool Cup
YUy F77AIL
AT=Ivhy T

Solid Axle Spacer
Yy F79RIVAR—H—

38T Pulley
38T /—1—

’[;'110,"15"4"'”" Bearing Holder- A
earing ARPYE RV — -
Bearing PUSGRILE—-A

M10x 15 x 4mm
Bearing
~TIVT

Bearing Holder-B
7Y TRIVE—-B

20mm Pulley Spacer (2)

Solid Axle Spool Cup (2)

Solid Axle Body (1) |
YUy 77 RIVRT 1 —(1)

Solid Axle Spacer (1)

Bearing Holder-A (1) /B (1)
N7V TRIVE—-A(1)/B(1)

Gear Adaptor A (1) /B (1)
F77ETZ2—A/B()

83T Pulley (1)
83T 7—U—(1)

20mm 7= —ZAR—H— (2)

YUy F7IRIVAT—IVAY 7 (2)

YUy R7 7 RIVAR—H—(1)

Center Gear Adaptor / 22 —-+7747 72—

83T Pulley
83T 7—1)—

Gear Adaptor B
FT7T74T2—8

20T Pulley
20T F—-1)—

M2 x5mm
Flat Screw
75y rRAYUa—

M2 x7mm M5 x7x0.7mm
Flat Screw Shim
75y bRV 21— DN
M3 x 6mm
Button Screw
REVZ2o) 21—
Spur Gear Holder

AN—=FTRIVE—

20mm Pulley Spacer
20mm 7—1) —ZAR—t—

M2 x 7mm
Flat Screw
75y bR a—

Gear Adaptor A
¥TTHTE—A

20T Pulley

20mm Pulley Spacer
20mm F— U —ZR—H—

M3 x 6mm

Button Screw
REVX9Y21—

»

M5 x7x0.7mm
Shim
2N
Spur Gear Holder
AN—FTRIVE—

M5 x 8 x3mm
Bearing
7YY

Assembled View
A RyA

-4-




[

M1.6 x 5mm Socket Screw (4)
M1.6Xx5mmV4Ty FRZ 11— (4)

M4 x 10mm Set Screw (4)
M4x10mmty FR5 1) 21— (4)

O

4.8mm Ball Stud (6)
4.8mm A—JLRZ v K (6)

Ol

M3 x 6 x 1.5mm Spacer (8)
M3 x 6 x 1.5mm ANX—1— (8)

QOD
s

Anti-Roll Bar Holder (2)
RAZESAHF—FRIVE—(2)

M3 x 46mm Pin (4)
M3 x46mm £/ (4)

3. Front And Rear Suspension Arm Assembly / 70k & Y7 H A7 — LD {1}

Front Suspension Arm / 7> k- HZ27—L4
Left / &fi

Spacer
AR—H—

4.8mm Ball Stud
4.8mm R—JLAR v K

Front Suspension Arm
Ay b YRT7—L4

Anti-Roll Bar Holder

AREFAY—FRIVE—

TR ANOEIERATY TERIRLTEEW,

[Note : Please repeat steps for Right Side assembly. ]

M1.6 x 5mm Socket Screw

?7 M16x5Smm Yoy bRV 1) 21—
M3 x6x1.5mm
M4 x 10mm Set Screw
M4x10mmEy XS 21—

M3 x6x1.5mm

0

2.0mm

M3 x46mm
Pin
Er

Front Suspension Arm (2)
7Y Y27 —4L(2)

A

Rear Suspension Arm (2)
U7 -9 R7—L14(2)

4.8mm Ball Stud
48mm R—)LR 7Y F

Rear Suspension Arm / U7 -3 Z27—1

Spacer
AR—H—

Rear Suspension Arm
U7 -$27—L

Note : Please repeat steps for Right Side assembly.
THE  BRIOBIRRTY TERIBLTEEL,

4.8mm Ball Stud
48mm F—JVAZ v F

Left / 2=l
M4 x 10mm Set Screw
M4x10mmty XS 21—
M3x6x1.5mm

M3 x6x1.5mm

M3 x 46mm

(<%

o i =



3. Front And Rear Suspension Arm Assembly / 70 b & U7 % X7 — LOHIF}

(BAG 2
[

M3 x 6mm Flat Screw (9)
M3x6mm 75wy FXZ 1) 21— (9)

@D

Suspension Mount (4)
YT Ik (4)

Ce===")
©=—==+=0

Front Suspension Mount (1)
Zary rtgATO M)

Main Chassis (1)
AL v —(1)

Suspension Mount
YRR+

- Main Chassis <
= AV v—

S

M3 x 6mm
Flat Screw
TZ5YFRIYa—

Front / 7Ok

<6 -"_ ;

Front Suspension Mount
A= b 4 D
=

l M3 x 6mm
Flat Screw

723vbRI)a—

’—‘-“T"'- ——
D=—0

a————y

Note: After the suspension
able to move up and

arms are assembled, they should be
down freely.

TEE AT —LOBFIBEELELS. LTOBHESR
AL—ZFTBTEHRBETT.

Assembled View

43I

oy
L i —
~ &= -",/

-6 -




3. Front And Rear Suspension Arm Assembly / 70 F & U7 % A7 — LD {1}

(BAG 2 | BAG 3
[

M3 x 6mm Flat Screw (1)
M3x6mm 75wy FAZUa1—(1)

froass:

M3 x 15mm Flat Screw (2)
M3x15mm 75wy X2 a1—(2)

Crfmn

4.8mm Ball Stud (1)
48mm RA—)LX & F (1)

O

4.8mm Ball Stud L=9 (2)
4.8mm R—JVLRZ v FL=9 (2)

O

M4 x 5.6 x 1.1mm Spacer (2)
M4 x56x1.1mm AX—H—(2)

Ol

4mm Steering Flat Head Washer (2)

I

M6.1 x 7.5mm Post (2)
M6.1x7.5mm KX F (2)

M3 x 6 x 2.5mm Bearing (2)
M3x6x2.5mmA7 >4 (2)

M4 x 7 x 2.5mm Bearing (4)
M4x7x2.5mmAN7Y) 5 (4)

O

M6 x 5 x 2.8mm Nut (2)
M6 x5x2.8mm 7+ k (2)

Steering Arm - L (1) /R(1)
ARF7V 2T 7—L-L(1)/R(1)

(O 2zvapez O)
Steering Link (1)

ATF7UZTI2T (1)

ll#’
J J
© = ©
A g

Rear Suspension Mount 0 Degree (1)
UT7HAIT 7 B OE (1)

Amm AT T UG TS5y bAY FD v+ —(2)

Rear Suspension Mount 0 Degree
UT7HAIV 7 b 0
=

M3 x6mm
8— Flat Screw

7253y bAOYa—

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
TER YRAT-LOBFFHAERLELS, LTOBHESE
AL—XTBTENBETT.

Assembled View

»

4.8mm
Ball Stud L=9
R—=IVRA%2 v FL=9

g:; +v b

4.8mm Ball Stud
48mm R—)VAZ Y F

Spacer
AR—H—

Note : After steering system is assembled, it should be
able to turn freely.
TEE I AFTYVITVRATLOBFFRERLE LS.
BEEAL—XTBENLETT,

Steering Arm -
RAFTIVTTF—AL-L

AmMmAFTIYGT75

Steering Arm-R @/ 4mm Steerin:

ce Arm g Flat

ATTIVVTT7—L4L-R Head Washer

v Ay ROy v—
M3 x6x2.5mm
Bearing Steering Li
earng g Link

TV Y AFTUZITV Y -
M6x5x2.8mm L P
Nut -

M4x5.6x1.1mm

Mé6.1x7.5mm

Post

R+
Ass‘embled View Ruiiada
?ﬂ_‘_L@ NbIAY FA

M3 x 15mm
Flat Screw
73y XYY a—

L

M4 x7x2.5mm
Bearing
7PV T

Bulkhead B
IAVIZ72a % o

=7 =



4. Front And Rear Bulkhead Installation / 7>/ b & Y71\ b7~y FOR{FLF

m Twist Bar 22mm

YA R F$—=23mm
@A\ M3 Nut (1)
M3+ (1) M2.6 x 8mm

Button Screw

KERY)a—
Front Belt-513 (1)
70> b ANJb bk -513(1)

M2.6 x 8mm Button Screw (4)

M2.6x8mmKRZ AT ) 21— (4) I;CIJ:rIIE/BiI't;‘§}L3h_513

M3 x 6mm Flat Screw (14) [Wfaﬁir 2-"_mzr;
M3x6mm 75w X1 21— (14) 4 /\—23mm

M3 x 8mm Flat Screw (1) '&“f&?.ii’c'l?w
M3x8mm 73wy FRZUa1—(1) S

REVAY ) a—
h M3 x 12mm Flat Screw (1)
M3x12mm 75w FRZ 1 a1—(1)

€JeIo =

M2.6 x 8mm
Motor Mount Root (1) Button Screw B
:E—él—?'j‘/b}b—}(]) KEVRA7 )2

— M2.6 x 8mm
Button Screw  © &
REVAUU1—

1

Twist Bar 23mm (2)
YA R F/N—23mm (2)

Flat Screw
23y bRV Ya—

Center Pulley Mount - Left (1) w

=TV —-<o-EfQ1)

Note: Before assembly please put Front Belt- 513 between )
" Bulkhead A & B to facilitate later drivetrain installation.
D o oSl | TR SOy FERUMIBHIC, FicTD> ey T
v [E v V= ROV B-ERH Ay KOmMIRTaY bRV |~-s13&mu1wz<mru\J
Center Pulley Mount - Right
!' Motor Mount v a—T—Y—3IU AR

Center Pulley Mount - Right (1)
v a—7—U— o b-FR ()

@Z) o)

Motor Mount (1) =S _ M3 x8mm

Flat Screw
E—2—<U () 75y FRYYa—

M3 x 6mm
Flat Screw Motor Mount Root

Bulkhead A (2)
NI~y FAQ2)

L / Flat Screw

7 73V FR9Ya—

M3 x 12mm
Note : After steering system is assembled, it should be Flat Screw
able to turn freely. 723y bRA9)2—
Bulkhead B (2) THER I RFTY Y TYRTLOBAYHER LE LS,
NILZAY FB(Q2) BEERAL—ATHTLHLETT.

- 8 ~



5. Front And Rear Drive System Assembly / 70+ & U7 F54 7 VAT LOWRTF

Rear Belt- 189

B R YT NIbk -189

Rear Belt- 189 (1)
J7-NJbk-189(1)

Front Belt-513 <

M1.6 x 5mm Socket Screw (6) 7D‘/I~-'\'}bl~-53
M1.6x5mm V7Y b XY 1—(6)

M1.6 x 5mm 5

Socket Screw -&51_‘ !7‘.,

Vv bRV a1— g v “gl| { = g
- ) - 1k

Bearing Holder- A (1) /B (1)
N7 UV THRIVE—-A(1)/B(1)

M1.6x5mm
Socket Screw

vy kR 1—

M1.6 x 5mm
Socket Screw
Viry hZX9)a—

M1.6 x 5mm
Socket Screw
Viry bR Ya—

Bearing Holder - B
ANFYUTRIVE—-B

Assembled View \
#0537 [

Bearing Holder - A
N7V TRIVE—-A

M1.6 x 5mm
Socket Screw
Vioy bR9Ya1—

M1.6 x 5mm
Socket Screw
Vory rR9Ya—

Default belt tension setting
BENIV T3V

Note Position
rEER




6. Front And Rear Shock Tower Assembly / 70 & U7 /3v727—DE{FiF

"l

M3 x 6mm Button Screw (2)
M3x6mmRZ A1) 21— (2)

[

M3 x 8mm Flat Screw (8)
M3x8mm 73w FRTY) 1—(8)

=

4.8mm Ball Hex L=5 (2)
4.8mm R—JV(73A) L=5 (2)

Crfme

4.8mm Ball Stud (2)
4.8mm K—IVRA 2 K (2)

I —

M6 x 23mm Aluminum Post (1)
M6 x 23mm ALK X b (1)

Upper Linkage Mount (2)
TYN—=U2r—II97+(2)

5

Bulkhead Cover-A (1)
ML~y FAN—-A(1)

O
ﬂ‘%
© oM

Bulkhead Cover-B (1)
NIVo~y FAIN—-B(1)

Front Shock Tower (1)
Ay b-avo27—(1)

Front / 7Ok

M3 x 6mm
Button Screw
REVAI) 21—

Front Shock Tower
Zarvbkyavisao—

4.8mm
Ball Hex L=5
R—Ib(7"f) L=5

4.8mm Ball Stud
4.8mm R—ILRZ Y F

Bulkhead Cover-B
INbo~y FHi18—-B

Assembled View
= yA|

Upper Linkage Mount @
FYIN=V2r—I07F

M3 x 8mm Flat Screw

Flat Screw M3x8mm 75y bRAYY a—
75y bRV a—

M6 x 23mm Aluminum Post
M6 x 23mm ALK X b

(@)

Note : Please repeat steps for Right Side assembly.
AR BRIOPIER T v 72 RYERL TR, M3 x 8mm
Flat Screw

75y AT a—

M3 cémm Assembled View
at Screw 0y
IS5y kRS Ya— #0537 [

-10 -



6. Front And Rear Shock Tower Assembly / 702/ F & U773y 727 —0OM{FF

(6 4 ] BAG 3
(=

M3 x 6mm Button Screw (2)
M3x6mmARZ A1) 1—(2)

[

M3 x 8mm Flat Screw (8)
M3x8mm 75wy XS 1—(8)

i

4.8mm Ball Hex L=5 (2)
4.8mm R—)L(7"A) L=5 (2)

O

4.8mm Ball Stud (2)
48mmR—ILAZY F(2)

[ —

M6 x 23mm Aluminum Post (1)
M6 x 23mm ALRZ k (1)

Upper Linkage Mount (2)
TyN=Urir—=I397 k()

5

Bulkhead Cover-A (1)
NI~y FAN—-A(1)

O
ﬂ_ﬁ
< oM

Bulkhead Cover-B (1)
NI~y RhHIN—-B (1)

(o] (o]
e
© ©

Rear Shock Tower (1)
V7-2av227—(1)

Bulkhead Cover- A
nbo~y FAn—-A

M3 x 8mm
Flat Screw
727y bR a—

4.8mm /ﬁ
Ball Hex L=5
K—IU (7" f) L=5

M3 x 6mm
Button Screw
b S/

Rear Shock Tower
U7-2avyir7—

4.8mm Ball Stud
48mm F—ILXZ Y F

¥

Assembled View
Az A

Upper Linkage Mount @
TyN—=UIr—I97F

M3 x 8mm Flat Screw
M3x8mm 73y FROUa—

M6 x 23mm Aluminum Post
M6 x 23mm ALK R b+

Note : Please repeat steps for Right Side assembly.
THE: BRIOMAINGA Ty TERELTEEWL, M3 x8mm
Flat Screw
75y kRYYYa—

©

M3 x 8mm
Flat Screw
75y bRY)a—

Assembled View
4HT[X

-11 -




6. Front And Rear Shock Tower Assembly / 70k & U773 v 727 —0OE 3T

[

M3 x 6mm Button Screw (8)
M3x6mmRZV A1) 1—(8)

[

M3 x 8mm Button Screw (8)
M3 x8mm KR RS 1) 21— (8)

M3 x 8mm
Button Screw
REVRY ) 2—

ocococo 0000

Upper Deck (1)
TyiIN—TvF(1)

M3 x 6mm
Button Screw
REVRI) 21—

Upper Deck
TYN=FTvE

Assembled View
Az RyAN]

-12 -



7. Front And Rear Stabilizer Assembly /70 F & U7 A2 ES L HF—DB{FiF

M3 x 3mm Set Screw (4)
M3 x3mmty FRAZ YU 21— (4)

Crjm

4.8mm Ball Stud (2)
4.8mm R—ILAZY K (2)

4.75mm Stabilizer Ball (2)
475mm R ZES A HF—K—Il (2)

o]

Stabilizer Locker (2)
ARESAHF—Ovh—(2)

Ol

M4 x 7 x 2.5mm Bearing (2)
M4x7x25mmA7 Y245 (2)

==

4.8mm x 16mm Ball Cap (2)
4.8mmx 16mm R—JLF+ v 7 (2)

1.3mm Stabilizer (1)
1.3mm XZESAH—(1)

#HsI

1.3mm Stabilizer
13mm RZES 1H—

M3 x3mm

Set Screw

Yy bRV a—
gnetta)r(izgxljmm 4.8mmx 16mm
R7UVY 5?555:«1-77

Assembled View

M3 x3mm
Set Screw
£y bRIYa—

Stabilizer Locker
A2 —Oyh—

S0 =

ARESAHY—FR—b

[~
L
4.75mm
Stabilizer Ball |

4.8mm Ball Stud
4.8mm A—IVRZ Y F

= N =
=10 T

Note: M3 x 3mm Set Screw does not need to
be tighten, just need to be slightly touching
the stabilizer.
TEBMIx3mmEy PRIV a1—EZAZES A
-2 AOv I LGELTL TN, £y
RO )1—RBRIESAHF—LE L
2f5. F—5—T7,

7| Note: After the stabilizer is assembled, it should be able

TEE I ATET ST -OBAFHBERLE LIS, 427

to move freely.

—LETOBEEAL—XTHTLENLETY,

—




7. Front And Rear Stabilizer Assembly /70 b & UT R2ES A HF— DR T

M3 x 4mm Set Screw (4)
M3xdmm -ty F XY 21— (4)

Cm

4.8mm Ball Stud (2)
4.8mm K—IVR 2w K (2)

o]

Stabilizer Locker (2)
RZ2ESAHF—OvHh—(2)

Ol

M4 x 7 x 2.5mm Bearing (2)
M4 x7x2.5mmAN7) 7 (2)

(]

Stabilizer Ball Cap (2)
RAZESAHF—R—IbF+v 7 (2)

===

4.8mm x 16mm Ball Cap (2)
48mmx 16mm R—JbF+ v 7 (2)

1.2mm Stabilizer (1)
1.2mm A2 ES A H—(1)

M3 x4mm
Set Screw
vy bRIY2—

M4 x7x2.5mm
Bearing
RpV2d

Stabilizer Locker
ZA2ESAHF—avh—

1.2mm Stabilizer
1.2mm RZES 1 H—

Assembled View
43I
M3 x 4mm
Set Screw
vy bR ) 2—

| THEE:ATETIAT-ORMAUHERLELLS. YT

1

~| 7

—

U

Stabilizer Ball Cap l
REESAYF—R—ibF v v T

4.8mm Ball Stud
48mm AR—IbRAZ Y K

4.8mm x 16mm
Ball Cap
b S 8

om me )

Note: M3 x 3mm Set Screw does not need to

be tighten, just need to be slightly touching
the stabilizer.

TEEMIx3mmEY FXV Y 1—RRARESS
Y—2&@m<0y s LaELTREEL, €y
PR U1—-RBRRES - LB S
2f5. F—5—T7.

Note: After the stabilizer is assembled, it should be able
to move freely.

—LETOBMEEZAL—XT BT EHBETT,




8. Front And Rear Knuckle Assembly / 70 F & U7+ IVOR i+
| BAG 5 |

Left / =3l
M3 x 6mm Set Screw (2) Universal Shaft - 44mm Knuckle Arm
B3 o !

M3x6mmtwy X7 Uz1—(2) A=Y Th-dmm L —i

M5.7 x 4.2mm Flanged Tube (2) M5 x 10 x 4mm
M57x42mm 75V IF1—7(2) Beang 4.8mm Ball Stud
M5.7 x 5.5mm Flanged Tube (2) i 48mm K—)VR% vy F
M5.7 x5.5mm 75 IF1—T(2)
@H M3 x 6 x 0.5mm Spacer (2)
M3 x6x 0.5mm AX—H—(2) 4.8mm Ball Stud L=9
48mm A— VA5 K19 S o XD trm
M5 x 7 x 1.5mm Brass Spacer (2) NS
M5x7x 1.5mm 75 ZZAN—1H—(2)
M3 x6x0.5mm S
Maisio.srr:r? :(pf\'cir*t— W5x 7 x15mm \N

Brass Spacer
TSAAR—H—

M5 x 10 x 4mm Bearing (4)
M5x10Xx4mm X7 1) > %5 (4)

—— M3 x 22.9mm Pin (2) ~
M3x22.9mm £ (2)

M5.7 x 4.2mm
Flanged Tube

[I_ M3 x 1T0mm Button Screw (2)
M3x10mmRZV A1) 1—(2)
O:al 4.8mm Ball Stud (2) C-Hub-L
4.8mm R—I)LAZ2 v F (2) C-Hub Zfi
4.8mm Ball Stud L=9 (2) M3 x 10mm 5 2e S Assembled View
4.8mm R—JLAZ Y FL=9(2) gﬁ\_‘g‘f/";‘;ﬁ‘j’l_ IS5YIFa—F ’%Hj
(Y
buckl ) Note: After the knuckles are assembled, they should be able
28mm Turnbuckle (2 Note : PI t st for Right Side assembly. . to move freely. ~ e
26mm 5155 5 1 2) (Mole: Decreepet tops ornaysite osermbh. | | zam’ Bairs Uics. mesan—2v oz eoumes,
111 28mm Turbuckl
S St 4 = X2
32mm Turnbuckle (2) —
32mm Z—2 N 71b (2) |- S 14.95mm
Assembled View
48mmx 16 48mmx 16 =kva
— B?lr;irrl;ld)(~ "t'm B?" cr:p min nﬂlL @
4.8mm x 16mm Ball Cap (6) T E s = x 2
48mmx 16mm R—JbF+ v 7 (6) 32mm Turnbuckle
) 32mm 2=\ 7L 17.55mm
Assembled View
: Ay
4.8mm x 16mm Ball End (2) -
4.8mmx16mm R—JLIT> K (2) g.BI;'r;:mx 16mm 4.8mm x 16mm @
all Cap A
R—=bFvv7

Knuckle Arm (2)
Ty IWT—4L(2)

Note: After installing, it should be able N
to move up and down freely.
TiEE  ATET ST - 0TS

M3 x22.9mm
Pin

C-Hub-L(1)-R(1)

C-Hub {8 (1)/A% (1) N\ % € ERLE RS, YRT7—L
_t'Eq)l?ﬁf%ZL\—X?'%C
p -IIE T = @ J ENLETT,
M3 x 6mm N - "
UniversalSaft-44mm 2 [ R . |

A=ZN\—=HIVY ¥ 7 bk -44mm (2)

-15 -



8. Front And Rear Knuckle Assembly / 700k & U7 771V DBI{FiF

BAG &6 @ Rear Up Right / UZ-7v75 1k
' Left / £

28mm Turnbuckle
28mm Z—> Ny 2L
M3 x 3mm Set Screw (2)
M3x3mmtv FR7YU21—(2) EE]— —[3:) == X 2
12.85mm
“ . 4.8mmx 16mm 4.8mm x 16mm
Ball C Ball End H
P A Assembled View
4.8mm Ball Stud (2) 48 57
48mm F—JVRZ Y F (2) 4.8mm Ball Stud Bt
2y F

@I] 4.8mm R—JbR

M3 x6x2.0mm
M3 x 6 x 2.0mm Spacer (2) S;f,afirﬁ_
M3 x 6 x 2.0mm AX—1— (2)

Rear Upright

UFP7yv754+
Universal Shaft - 44mm
2=/ —=HbY + 7 | -44mm
M5 x 7 x 1.5mm Brass Spacer (2) ’g“;fi,‘,‘g’ x4mm
M5x7x1.5mm 75 ZZAR—H—(2) RFYDY
M5x10x4mm
Bearing
M5x7x1.5mm 7V
Brass Spacer
TZRAAR—H—
M5 x 10 x 4mm Bearing (4)
M5 x 10 x4mm N7 1 > 5 (4)
N | S Assembled View
: Note : Please repeat steps for Right Side assembly. = I3
M3 x 26.4mm Pin (2) [:2,15 RO AT T EREL T < i ] 2
M3 x 26.4mm EZ/ (2)

O T

28mm Turnbuckle (2) 12.85mm
28mm Z—>2I\v 71l (2)

4.8mm x 16mm Ball Cap (2)
4.8mm x 16mm R—jbF+ v 7 (2)

4.8mm x 16mm Ball End (2)
4.8mmx 16mm R—JLIT > K (2)

M3 x 3mm
M3 x 26.4mm Pin Set Screw

M3 x26.4mm E> ty bRV 21—

Note : Please repeat steps for Right Side assembly.
THEE  BRIOEILE AT v THRBBLTLIEEL,

Note: After installing, it should be able

to move up and down freely.
THER : ATET S —0RHIH
THRLELRES, Y2AT7—L4
LTOHEERAL—-XTET
ENVETT.

Rear Upright - Left (1) / Right (1)
VP77 TIA40-E(1) /& (1)

o (o=

Universal Shaft - 44mm (2)
AZNN—=HIbo v 7 b -44mm (2)




9. Oil Damper Assembly / F 1V 57 2 I\— DB T}

BAG 7

2.5x 6 x 0.4mm E-Ring (8)
2.5x6x0.4mmE!) > 5 (8)

M2.9 x 1.9mm O-Ring (4)
M29x1.9mmOY > % (4)

0-Ring Cover (4)
0V T HIN—(4)

00

Shock Piston (3 Holes) (4)
av PR B ERE—IV)(4)

#350 Oil
#350 1 Jb

©

4.8mm x 10.2mm Ball Cap (4)
4.8mmx 10.2mm R—JbF v v 7 (4)

IO

Shack Silicon Cap (4)
Yayor)aviyv 7 (4)

Damper Upper Cap M14 x 0.7mm (4)
AVIN=T v IN—F v T M14x0.7mm (4)

I ..

M3 x 23mm Shock Shaft (4)
M3x23mm¥av o+ 7+ (4)

=Na
s

Bottom Cap (4)
RELFvy 7T (4)

;

Adjustable Ring (4)
AAEY T (4)

0Oil Shock Body (4)
FAIravIRT 1 (4)

n
' I Please pre-thred the ball end hole by using a M3 screw.

| h 2 AVFAIEANBHIC. RIIM3RAEVTY—ILEES T,
"

Shock Piston (3 Holes)

\ vayvIERMUEER—I)
2.5x6x0.4mm M3 x23mm
E-Ring
B Shock Shaft

PERAZ A

‘ @2.5 x 6 x 0.4mm

E-Ring M2.9x1.9mm
EVVT O-Ring
oyvy

GREEN SLIME

(Not Included)

FI=2A54

) (MBIBEENTEYERA. )

0-Ring Cover
oYY Jhii—

Bottom Cap
RAhLFvyy7

Adjustable Ring
LE:E-D b4

0il Shock Body
AW 3y IRT 4

4.8mm x 10.2mm
Ball Cap
bl 122 24

=i —BER—IVF vy THR—IUTRZy TLTLEEW,
"

1.Fully extend the shock shaft until piston is at the bottom of shock body,

while holding the shock upright fill shock oil to the level shown on the diagram

to the left.

2av 9+ 7 FESIWT, ER M B VI IRTA—ORETICLTTEL,

BHITVav I+ 7 FESIVT. YavIFMIVEERICRT DL SITEALTCEEL,

2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
SEH by TABHINBESIC. ERMEETIRBHLTTEL. TBAGECEZET.
EX P OBHEGTTTEWN.

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes

or until all air bubbles have been removed.

AEZavIVP T MESIVT, EX BV I v ORTAORETICLTTFEL, LB
THHUE. ZavIF A IVEBRLTTEL. KESHNB LS 58<50wavy
EBVTTEL.

4, Install silicon cap at an angle as shown in diagram below and bleed out any excess oil.
2av ) aArF vy TEHBIT. Va3 v IRT—KRYHFTTEL,
DPROFAIVHBRATRIOBEEDORRTT .

5.Fully tighten the cap and clean off any excess oil.
FruvTELo>MBYVFIELEEISHT. BhlcA M ILER>TTEL,

M14x0.7mm
Damper Upper Cap
AUN=TyN—F+vT

Shock Silicon Cap
vayoyyaviEyv7

INCORRECT
FIERE

CORRECT
Q=
Install shock silicon cap on to shock body in an angle as shown,
itis normal for excess oil to leak out.
Y3y IRTA—IlLTav oo UaVF vy TERYFIFR EEIL
DROFAIVHDRNET, ZhIZEEORRTT.

-17 -




9. 0il Damper Assembly / Z1 IV 5 I\— DR {FiF

M1.4x 14 x 20.5mm 5.25T

Spring (Green)

2TYVI(9

=)

Assembled View

A3 X

Shock Spring Base Cover 13.5mm

—

N

Assembled View U3 -‘

YA

2av I RATYVIN—=ZAHIN—13.5mm

Front / 7Ok

Rear / U7

Shock Spring Base
Cover 13.5mm (4)

YavIRTI VIR
—R#A/\—13.5mm (4)

M1.4x 14 x20.5mm 5.25T
) 4)

Spring (Green) (4)

ATV G0I—->

Assembled View

i
-18 -




10. RC Unit Installation / RC =y FOEV{FF

D O

M3 x 6mm Flat Screw (5)

M3x6mm 75w X1 12— (5)
M3 x 8mm Flat Screw (4)
M3x8mm 73y R 1) 21— (4)
M3 x 6mm Button Screw (1)
M3x6mmARZ XU a1—(1)

ij' 4.8mm Ball Stud (1) Q

4.8mm R—bR 2w K (1)

_mwﬂmm Turnbuckle (1) Q
21mm 22—y 21b (1)

1© P

3MM Flat Head Washer

3MM 735y bAy FTy o 4 —
3MM Flat Head Washer (3)

SMM 735y bAY FD v v —(3)

Servo (Not Included)
H-RERBIREENTEY EEA. )

M3 x 8mm Button Screw
M3 x8mmRZYZRHYa1—

4.8mm Ball Stud

48mm R—)bRZ v F

4.8mm Servo Ball End (1)
4.8mm H—RR—=VT F (1)

4.8mm x 16mm Ball Cap (1)
48mm x 16mm R—)bF+ v 7 (1)

g';rz:m x16mm 4.8mm Servo Ball End
givtap 4.8mm Y —RR—)LT> F
B 4 "

Antenna Post (1)
TYTTRAN()

Servo Saver_ 23T (1)
HY—RE1/\—23T(1)

O] mm—3)

8mm Servo Post (1)
8mm Y —RKZ k(1)

o} £

©s=l1

Assembled View

fl

Servo Mount (1)
P—RKIIU M (1)

Servo Plate (1)
H—RT7L— (1)

I |
d M3 x6mm
Flat Screw
Antenna and Antenna Rod Head (1) 559 kR Ya—

FUTF&7TFAOY FAy F(1)

Servo Saver_ 23T
c—] M3 x 6mm Y=t R~ 23T

Button Screw
M CJ 21mm Turnbuckle g
21mm 2—>\w oL REYA7Va

Antenna Post
VibZeab ati 8l

Flat Screw
72y bR Ya—

Servo Plate
Y—R7L—F

M3 x 8mm
Flat Screw
75y bR 21—

=
M3 x 6mm / ‘

Servo Mount
H—RI o b

8mm Servo Post
8mm H—RKZ b

7\

—

Antenna and Antenna Rod Head
TYTH&TYTIAY FAvE




10. RC Unit Installation / RC=v FOEI{FtF

e

M3 x 8mm Flat Screw (1)
M3x8mm 75w XU a1—(1)

D=

M3 x 10mm Flat Screw (2)
M3x10mm 75wy X9 1—(2)

(e

M3 x 6mm Button Screw (2)
M3x6mmERZ VA1) 21— (2)

(I

M3 x 12mm Button Screw (2)
M3x12mm K225 1—(2)

©

M3 x 6 x 3.5mm Spacer (1)
M3 x 6 x3.5mm AX—H—(1)

1©

3MM Flat Head Washer (2)
SMM 75y Ay FJwrv—(2)

..
1 o~—

Front Fan Mount (1)
Zarbc7r7rov ()

Double Sided Sticky Tape (1)
wWET—7 (1)

Receiver

Ly —ii—

(Not Included)
(HBIKFEENTEYERA. )

Double Sided Sticky Tape —O

WAaTF—7

M3 x 8mm

Flat Screw

737 RRoVa= — §

Motor (Not Included)
E—2— (URIBEENTEYERA. )

M3 x6mm
Button Screw
RRVAI) 2—

KM

rFront Fan Mount
aryb77vRIvE

40 x40 x10mm Fan
40 x40 x10mm 7 7 >/

(Not Included)
\(Né’ulclt‘sfhfﬁ YERA. )

2

M3 x 12mm
Button Screw
REVRY V) 1—

mEr—7

)

| GG

/®\ M3 x 6 x 3.5mm Spacer
M3 x 6 x 3.5mm AX—H—

3MM Flat Head Washer
3MM 75w fAy RO v v —

3 x 10mm Flat Screw
M3x10mm 75y FRSYa1—

ESC (Not Included)
ESC (HRITHEENTHEYEYA. )

Double Sided Sticky Tape

-20 -




10. RC Unit Installation / RC. =y FOEY{FtF

|
[

M3 x 8mm Flat Screw (1)
M3x8mm 75w X2 1—(1)

)

M3 x 10mm Flat Screw (1)
M3x10mm 75y bR 21— (1)

sz

M3 x 12mm Button Screw (2)
M3x12mmRZ X9 12—(2)

| Y

M3 x 15mm Flat Screw (4)
M3x15mm 735w RS 21— (4)

U

Battery Tray Spacer (2)
Ny T)—=FL—=ZAR—H—(2)

T T
MO Qw
I il [l I

Battery Tray Plate (2)
NyFU—=L—TL—F(2)

Battery Mount (2)
Ny TF)—=I2 k()

Battery Lock (2)

RyFUavy (2)
mwwwm

-

!

Battery Holder (2)
Ny FU—KILE—(2)

JITI
-
!

Battery Lock
RyFyavy

Battery Tray Spacer
Ny FU—FL—ZAR—H—

BatteryMount
Ny T)—< Ik

Battery Holder
Ny F)—KILHE— {

Battery Tray Plate
NyFU—+L—TL—}

#H3I N

Assembled View

T\MB}X‘Ime

Button Screw

REVRY) 21— \i
Battery Lack
]\lw?'}u-y?
Battery (Not Included)
Ny 7Y— (MRTIEFE
hTEYELA, )
%\Banery Tray Spacer
Ky FY—pL—RAR—1—
r\@\ Battery Mount
M3 x 8mm Wy F)—<7v b

Flat Screw
22y bR Y 21—

Battery Holder
Iy T —KIbE—
.

Il
ﬁ\ Battery Tray Plate

RyFY—bL—7L—k

M3 x 10mm
Flat Screw
77y bRV 21—

M3 x15mm
Flat Screw
72y rR9V)a—

-21 -




M3 Nut (1)
M3 7w k(1)

D

M3 x 8mm Flat Screw (2)
M3x8mm 73y FRIYU1—(2)

[

M3 x 10mm Flat Screw (5)
M3x10mm 75w F X271 21— (5)

Ce=

Body Clip (6)
RTF4—21) v 7(6)

Body Post Cushion (2)
RTA—RAMIv3> (2)

Bumper (1)
INVIN—(1)

Upper Bumper (1)
Ty IN—INVIN—(1)

GOOOOOOOOOOOOOOOO#E'g:h

Front Body Post (2)
7aY b RTFT4—RIF(2)

O ©)

Foam Bumper (1)
T+ —LINVIN—(1)

11. Front And Rear Body Post Assembly / 70/ F & U7

FT1—RA OB FF
Front Body Post

!

M3 x 10mm /!

75y R a2—

Zav kb Rr4—RRAF

M3 Nut
M3+ b

M3 x 8mm
Flat Screw
72y A9V a—

{

Foam Bumper
TA—=LISVIN—

Body Clip a
KFa—oUvT

Upper Bumper
T YIN—ISV 18—

(!ooo-a[oooooooooooo‘&::%]]

| Cut/ Ay b

Body Post Cushion
Rr4—KA+ovvay

-22 -

M3x10mmAA

Flat Screw
73y bRV 21—




11. Front And Rear Body Post Assembly / 700/ & U7 K71 —HRA FOEFIF

BAG 9 BAG 8 Body Post Cushion
M3 x 10mm Button Screw

RFa—KA+bIyvay

\ /M3X10mm¢§7‘/17')1—
M3 x 10mm Button Screw (2) é/ 2 ¢

M3 x10mmAKZ X 1)2—(2) X

St

Body Clip (4)
RTF1—01) w7 (4) T
gy
Body Clip
RFr4—=oUyv7
Rear Body Post
Body Post Cushion (2) U7 K74 —RZ b
RF4— KA ov 3> (2 7 :
0000000000000000]) | Cut/ Ay b Q,’
Body Clip
Rear Body Post (2) qosooooocolooooooo RFE4—HUyT

D7-R74—KXF ()

12. Tire Set Assembly / 21 ¥t FDE{HF
I

—3

M2 x 9.8mm Pin (4)
M2 x9.8mm E/ (4)

M2 x 9.8mm Pin
M2x9.8mm &>

0
0

Flanged Nut - 4mm (4)
72vIJ%w k-4mm (4)

Adaptor
TETE—

Flanged Nut - 4mm
752J% v bk -4mm

Adaptor (4)
THTR—(4)

Note : Please repeat steps
for Right Side assembly.
TEE AQOMAILIRRT YT
ERIEL T W,
M2 x 9.8mm Pin
M2x9.8mm E>

¥ 3RAC-GS04 CA Glue( Not Included)
3RAC-GS04 CA &)l — (MERITREEN TV EHA)

Rim Set (4)
ULty b+ (4)

Final Assembled View
o = YA |




13. Parts Include / I Z&HBIN—"Y

m P5 O-Ring (2)

P50U % (2)

i

M2 x 5mm Flat Screw (3)
M2x5mm 735w A2 1) 21— (3)

]

M2 x 7mm Flat Screw (6)
M2x7mm 75wy X2 21— (6)

|

M2.6 x 8mm Flat Screw (4)
M2.6x8mm 75w XY U 21— (4)

H-

T

M3 x 6mm Button Screw (2)
M3x6mm K2 A7 U a1—(2)

T

M3 x 8mm Button Screw (3)
M3x8mmAREZZRA7 U 1—(3)

|

M3 x 14mm Button Screw (2)
M3 x14mm K2V A1) 2—(2)
—/

M2 x 9.8mm Pin (2)
M2x9.8mm E (2)

O

M5 x 7 x 0.7mm Shim (2)
M5x7x0.7mm < Ls (2)

O

M5 x 8 x 3mm Bearing (2)
M5x8x3mmAT7 U5 (2)

O

M10 x 15 x 4mm Bearing (4)
M10x15x4mm N7 U > 45 (4)

©)

M3.5 x 9.5 x 0.2mm Spacer (4)
M3.5x9.5x 0.2mm AN—1H— (4)

()

M5.1x 15.4 x 0.3mm Spacer (2)
M5.1x15.4x0.3mm AX—14%— (2)

L 1

M5 x 25mm Post (1)
M5 x25mm RZ k(1)

o
{2 #2000 0il
| #2000 A A Jb

Spur Gear Holder (2)
AIN—FTRIVE—(2)

10T Bevel Gear 0.8 Pitch (4)
10TANILFT708E Y F (4)

3 18T Bevel Gear 0.8 Pitch (2)
18TRNILET08E Y F (2)

Solid Axle Spool Cup (2)
VYUY RT7YRIVAT—=IVAY 7 (2)

3.5mm Cross Pin (1)
35mmo0OXEY (1)

—[ o

Differential Outer Joint (2)
TI702—a1 k(2

Solid Axle Spacer (1)
YUy F7 9 RIVAR—=H—(1)

Gear Differential Gasket (1)
FT7TFI7HRTY M (1)

Solid Axle Body (1)
Yy K79 RIVRT 14— (1)

Gear Adaptor A (1) /B (1)
FTFTHATZ—A1)/B(1)

20T Pulley (2)
20T 7—U—(2)

NS

20mm Pulley Spacer (2)
20mm F— 1 —ZR—4—(2)

Bearing Holder-A (1) /B (1)
NF YV TRIVE—-A(1)/B(1)

38T Pulley (1)
38T 7—1U—(1)

Spur Gear 48 Pitch - 83T (1)
AIN—F7-48E v F -83T(1)

38T Gear Differential Cover (1)
BTF7TF7H1N—(1)

Gear Differential Housing (1)
FTTFINOIVT()

- 24-




13. Parts Include / #@IcE HBIN—Y

@l

M3 x6x 1.5mm
Spacer (8)
AN—H—(8)

€D

Suspension Mount (4)
BRAIIV - (4)

L J

M3 x 46mm Pin (4)
M3 x46mm £ (4)

===
(© e t©)

Front Suspension Mount (1)
7ar FRTOV M)

[

M1.6 x 5mm Socket Screw (4)
M1.6x5mm VYo y FX7 11— (4)

[

M3 x 6mm Flat Screw (10)
M3x6mm 75w X1 21— (10)

M4 x 10mm Set Screw (4)
M4x10mm -ty bXZ 1) 12— (4)

o

4.8mm Ball Stud (6)
4.8mm R—JVAZ v K (6)

[ S e W e W e
- IRk

©@==-2+—=0

Rear Suspension Mount 0 Degree (1)
U7HAIV > b OE(1)

o[@)e
=

Anti-Roll Bar Holder (2)
ARZESAHF—=FKIVE—(2)

Front Suspension Arm (2)
7OV b YRAT7—L4L(2)

IS

Rear Suspension Arm (2)
U7 -9ZX7—L(2)

Main Chassis (1)
XA v—(1)

-

Rear Belt - 189 (1)
U7 -~NJbk-189(1)

TUVYY

Front Belt-513 (1)
70>k NJbbk-513(1)

[

M1.6 x 5mm Socket Screw (6)
M1.6x5mm Y45y FX71) 21— (6)

)=

M3 x 6mm Flat Screw (14)
M3xbmm 7> FRI1)1—(14)

s

M3 x 8mm Flat Screw (1)
M3x8mm 75w FRT1)a—(1)

=

M3 x 12mm Flat Screw (1)
M3x12mm 75y FR2 U 21— (1)

| mmm

M3 x 15mm Flat Screw (2)
M3x15mm 735wy FRIU2—(2)

(]

M2.6 x 8mm Button Screw (4)
M26x8mmARZV X1 21— (4)

Crmw

4.8mm Ball Stud (1)
4.8mm A—JVLRZ Y F (1)

O o

4.8mm Ball Stud L=9 (2)
4.8mm R—JVRAZ v FL=9(2)

I

4mm Steering Flat Head Washer (2)

©

Am ATT7UTTZYy MAY FTy o +—(2)

1

Twist Bar 23mm (2)
WA R FIN—=23mm (2)

©

¢
\

=
w
3=
&~

ut (1)
M3+ k(1)

O

M4 x 5.6 x 1.1mm Spacer (2)
M4 x5.6 x 1.1mm ANX—4—(2)

Q

M3 x 6 x 2.5mm Bearing (2)
M3x6X25mmA71)>45 (2)

©

M4 x 7 x 2.5mm Bearing (4)
M4 x7 x2.5mm A7 15 (4)

Ol

M6 x 5 x 2.8mm Nut (2)
M6x5x2.8mm 7+ v | (2)

I

M6.1 x 7.5mm Post (2)
M6.1x7.5mm KX k (2)

- 25




13. Parts Include / EHRIcZ&HB/IN\—Y

Center Pulley Mount - Left (1)
tra—7F—)—<ovb-Ef(1)

( [I/Omll )

Oz O
Steering Link (1)
AFTFUZTIVI (1)

000

Steering Arm - L(1) / R(1)
ATTUYTT —I-L(1)/R(1)

©: 0 o

Motor Mount (1)
E—2—<T2M ()

G
)y

Center Pulley Mount - Right (1)
a2 —TF—U—3ub-FR (1)

©)
D

a0 O

Bulkhead Cover- A (2)
NIVIA~Ny RAIN—-A(2)

O

© oM

Bulkhead Cover-B (2)
NV A~y RAIN—-B(2)

Upper Linkage Mount (4)
TYN=UD5—II97k (4)

Motor Mount Root (1)
E—Z—U b b—F (1)

Bearing Holder- A (1) /B (1)
N7V THRIVE—-A(1)/B(

Bulkhead A (2)
NI~y FAQ)

Bulkhead B (2)
INILI Ay FB(2)

e}

O0OO0OO0 O 00O

oo
BAG 4 )
oo

(=

M3 x 6mm Button Screw (12)
M3x6mmER2V A1) 2—(12)

[

M3 x 8mm Button Screw (8)
M3x8mm K2R 1) 1—(8)

Upper Deck (1)
7yIN—TvF (1)

i

4.8mm Ball Hex L=5 (4)

v

4.8mm F—)b(73 /) L=5 (4)

M3 x 8mm Flat Screw (16)
M3x8mm 75w FRZ1)21—(16)

Crfme

4.8mm Ball Stud (4)
4.8mm R—)JVLR &Y K (4)

[ —

M6 x 23mm Aluminum Post (2)
M6 x 23mm ALK R k (2)

X

G':D O
© ©

Rear Shock Tower (1)
723y 27—(1)

© ©

Front Shock Tower (1)
AV kavy27—(1)

- \_

= 1.2mm Stabilizer (1)
M3 x3mm 1.2mm AZES A5 —(1)
Set Screw (4)

ty bRIY 21— (4)

M3 x 4mm
Set Screw (4)
Yy bR U2—(4)

1.3mm Stabilizer (1)
1.3mm A2 ES 1 H—(1)

[P

Stabilizer Locker (4)
RAESHAHF—OvhH—(4)

A

4.75mm Stabilizer Ball (2)
4.75mm AR ES A HF—KR—)b (2)

()

Stabilizer Ball Cap (2)
AZESAY—R—IbFvvT7(2)

e

4.8mm Ball Stud (4)
4.8mm R—JVAZ v K (4)

Ol

M4 x 7 x 2.5mm Bearing (4)
M4 x7x2.5mm A7) 5 (4)

===l

4.8mm x 16mm Ball Cap (13)
4.8mmx 16mm R—JLF+ v 7 (13)

- 26-




13. Parts Include / #GICEZ HBIN—Y

©l

BAG b

@l

M3 x 6 x 2.0mm Spacer (2)

M3 x 6 x 2.0mm AN—14—(2)

Ol

M5 x 7 x 1.5mm Brass Spacer (4)
M5x7x1.5mm 75 ZAXR—4—(4)

4.8mm x 16mm Ball End (4)

48mmx16mm R—jbIT > F (4)

Rear Upright - Left (1) / Right (1)
U7P7v 734 -E20)/F()

M3 x 6 x 0.5mm Spacer (2)
M3 x 6 x 0.5mm XX—14—(2)

)

| ﬁu g

Universal Shaft - 44mm (4)

A=ZN—HIV 4 T b -44mm (4)

M3 x 3mm Set Screw (2)
M3x3mmEy FX21) 21— (2)

M3 x 6mm Set Screw (2)
M3xémmtEy FX71) 21— (2)

(=)

M3 x 10mm Button Screw (2)
M3x10mmRZVRA9 Y 1—(2)

Cmn

4.8mm Ball Stud (4)
4.8mm R—JbAZ vy K (4)

O

4.8mm Ball Stud L=9 (2)
4.8mm K—JVRZ v K L=9(2)

D

M5.7 x 4.2mm Flanged Tube (2)
M5.7x42mm 75T Fa1—7(2)

n

M5.7 x 5.5mm Flanged Tube (2)
M5.7x5.5mm 75 >IFa1—7(2)

A

O

Knuckle Arm (2)
Ty 7IbT—14L(2)

00

M5 x 10 x 4mm Bearing (8)
M5 x 10 x 4mm X7 1) >/ ' (8)

[ ] I

M3 x22.9mm Pin (2)
M3x22.9mm E> (2)

[ 1]

M3 x 26.4mm Pin (2)
M3 x26.4mm £/ (2)

28mm Turnbuckle (4)
28mm Z—>I\v 7l (4)

32mm Turnbuckle (2)
32mm 22— /Ny 7L (2)

®

©

M2.9 x 1.9mm O-Ring (4)
M2.9x1.9mm O > %5 (4)

©)]

0O-Ring Cover (4)
oYU THiIN—(4)

Shock Piston (3 Holes) (4)

Y3y IPEX Y@ R—IV)(4)

o)

Adjustable Ring (4)
AAEU>T (4)

2.5x 6 x 0.4mm E-Ring (8)
25x6x04mmEY > %5 (8)

#350 Oil
#350 4 1)L

©

4.8mm x 10.2mm Ball Cap (4)
4.8mmx 10.2mm R—JbF+ v 7 (4)

IO

Shock Silicon Cap (4)
TavoyyaryFvv7 (4)

Shock Spring Base Cover 13.5mm (4)

23V P RFTYIR—ZH/\— 13.5mm (4)

N

M3 x 23mm Shock Shaft (4)
M3x23mm 3 v o>+ 7+ (4)

Damper Upper Cap M14 x 0.7mm (4)
HN=T v I\—F+ v 7T M14x0.7mm (4)

M1.4x 14 x20.5mm 5.25T
Spring (Green) (4)
RATYG (V=) 4)

Oil Shock Body (4)
T3y IRT 1 (4)

- 27-




13. Parts Include / 82 RIcS

BAG 8

Adaptor (4)
THTE—(4)

Body Post Cushion (4)
RT4—KRRAMIv 3> (4)

4.8mm Servo Ball End (1)
4.8mm B —RKR—)bT F(1)

=)

8mm Servo Post (1)
8mm Y —KRKZ (1)

Servo Saver_ 23T (1)
—RtA/3—23T(1)

. .

i —),

Front Fan Mount (1)
Zarvb77IVE ()

Servo Mount (1)
H—RIOU (1)

[

M3 x 6mm Flat Screw (5)
M3x6mm 735w X1 12— (5)

[

M3 x 8mm Flat Screw (6)
M3x8mm 73w X7 1—(6)

[

M3 x 10mm Flat Screw (3)
M3x10mm 75w b X1 1—(3)

| ez

M3 x 15mm Flat Screw (4)

M3x15mm 75wy F X2 U 1—(4)

(o

M3 x 6mm Button Screw (3)
M3x6mm A2 X571 2—(3)

(Je=mmm

M3 x 12mm Button Screw (4)
M3x12mm K2R 1) 2—(4)

Crfme

4.8mm Ball Stud (1)
4.8mm R—JV X2 F (1)

QR I

21mm Turnbuckle (1)
21Imm Z—>/1\v 2L (1)

Antenna Post (1)
FUTTRAMN()

=G

Bumper (1)
N IN—(1)

S

Servo Plate (1)
—RFL—F (1)

@U
@

©
o©o

©U

M3 x 6 x 3.5mm Spacer (1)
M3 x 6 x 3.5mm AX—t— (1)

1©

3MM Flat Head Washer (5)
BMM 75w kA K7 w v —(5)

©L

Battery Tray Spacer (2)
Ny T7U—FL—ZAR—4%—(2)

Battery Tray Plate (2)
Ny TFU)—kL—=7L—F (2

Battery Mount (2)
Ny TFU=II2 k(2

\/
i m—
ey
Battery Lock (2)
NyFUundvy(2)

||I|l|l|[||ﬂ|

Battery Holder (2)
Ny 7)) —RIVE—(2)

JIIIII
quuuuul

)

Double Sided Sticky Tape (1)
mET—7 (1)

q ] ]

Antenna and Antenna Rod Head (1)
FPUTrF&7UTFOY FAY F(1)

Goooooooooooooooog}]

Front Body Post (2)
707 8 RF4—KRZAF(2)

(IOOOOOOOOOOOOOOOO

Rear Body Post (2)
D7 - R714—KZb(2)

- 28-




13. Parts Include / # G IcZ8HBIN—Y

BAG 9

M3 Nut (1)
M3+ k(1)

—

M2 x 9.8mm Pin (4)
M2x9.8mm E>/ (4)

Flanged Nut - 4mm (4)
7723 Fy b -4mm (4)

i

M3 x 8mm Flat Screw (2)
M3x8mm 75w PRI Y 21— (2)

[

M3 x 10mm Flat Screw (5)
M3x10mm 75w b ATV 21— (5)

(===

M3 x 10mm Button Screw (2)
M3x10mmARKZ X1 21— (2)

Rim Set (4)
ULty (4)

C=

Body Clip (10)
RT4—2Yv7(10)

Upper Bumper (1)
TyIN—=I\>INv—(1)

O O

Foam Bumper (1)
TA—LINVIN—(1)

M3 Lock Nut (1)
M3Iovo+v k(1)

2

(]
u )
S %)

N7

Cross Wrench (1)
J0XLVF(1)

1)) s

Turnbuckle Tuner (1)
B—VINNyZI]bFa2—7+(1)

[k

M3 x 10mm Flat Screw (1)
M3x10mm 75y FRZ U a2—(1)

-

M5.7 x 5.5mm Flanged Tube (1)
M5.7 x5.5mm 75> IJF 21— (1)

Z
E =)
S 2

Cross Wrench (1)
JRALVF(1)

Ball Link Plier- A (1)
K=V 29 F54v—-A(1)

O

M5 x 7 x 0.2 shim (1)
M5x7x0.2 /4 (1)

1©

M3 Countersink Washer (1)
M3ATVRA—=220 Ty v—(1)

Ball Cap Socket (1)
R=IbF+vTVov (1)

[~
Ball Link Plier-B (1)

R=IWI 297514 ¥—-B(1)

- 29-




DRIVER &8 e 19 7 10 - 2019

FINAL POSITION (3esemsn BEST LAPS (Rt:mig)

CIRCUIT @) PYC

APANCE . ==

141085 CATEJRADIONCONTROISTOURING

SETTIINSG
SEEEERET

[CAR]

W Track (i) (V] Asphalt (&%) [ Carpet ()
W Traction (nEH) [JHigh () Medium (%) [ Low ()
B Track Condition  (iB3%) [VFlat (w8 (] Bumpy (ms%)

Solid Axle
(E#ESE)

Spool (E##)
[DGear =)
(iR AE/H &)

Wt/g

o
Puddy

(iFEB)

(L) 1LNoud

[iow =

0 mm

mm

i

mm_ () Wheel Hex | shockabsorber %7 | ULLRITIE
j 5

BELT TENSION ADJUSTMENT 4 mm 7 | Oil (HiRE) (Bt 55) "
WhFvay 0 mm # 350
o i o m | Camberanole
e £ % P [/] Composite 2 (3 4 Holes 2 °
) b .7 mm|—/—/—/— —  —
[ows A ™= S0 - Sway Bar (354%)
Rolling Shim ~ Spring (%)
0° g mm @ﬁ@ iz ) | Drnge 13 mm
ﬁ T —
, 12 O\0 mm S Droop (HEF)

___ , \ 0 mm || | SUs. CENTER GARVITY
@ﬂ.ﬁl@ = | @ 5 FF @Z4smm [Js0mm

D Bladder Foam

, Il ﬂ (TR ) 7 mm
Yes[] No[/] | Downstop

[N

; Rebound (& (?’E‘HJJ:FE{;L)56 i
- % .
FR Eumm E]snmm = 2‘5 — (;ﬁ_——ﬁ)
oe Angle
Rolling Shim — T | Notes G 9 4
mm T N

Gear Diff
(HRERE)

—

3K Wt/g
° Puddy

[Jspool (zs) | Rolling Shim

Gear (#3%)
(R /T 3R

(FEFB)

(£3) dWw3ad

0 mm

mm 1 2 0 mm shock absorber %R |IEEERI
— |;] / V77 ol eumm (gt ) 5
e = A ¢ 350 ==

_Jg Piston (&%) Carw;;rg;qgle
] 2 @ 4 Holes 2 o
| SUS. CENTER GARVITY - 7.7 mm
< RF [A4smm [Jsomm [ —— Sway Bar )
ST T T RR [esmm [Jsomm [5| SPring (s
= Rolling Shim I 5 Ble 1.4 mm

mm [V 0 mm 48 ™
1 2 —_—

~—| Bladder Foam Droop (E{7E)

BELT TENSION ADJUSTMENT | —— | (HETHEEELS)
Composite WhFYay i 6.4 mm

D Aluminum

{Oob: o) g Yes[] No[v] Downstop
] P (HRE \EPR{L)
BO_ UP_t — Rebound (i 26 mm
& D LOW F % 25 % | =

L
-
\\\E Notes (fiit)

Toe Angle (&%)

]

-

2
T A
i
i
WIDTH 26 \‘ WIDTH 26
188 /mm|| | 7186 imm

WHEEL BASE [

(W) WIAHLO

FRONT (3775) REAR (#77)

1 /

259 mm | WeIGH 72389 \;:j

e Rush I Rush ’ SpurGear (kE&) 83 T 48p  PinionGear (miTe&r) 25 T
Iilggﬁ;))ound 40 I 40 | Motor (mi®) MAGNUM 13.5 Battery (@it) 1P 6000 MAH
ESC m#m)  HWXRI10 Stock Servo (fABR#% Power HD R12
Isert 39y ] osom | . Vo AR
ngsel P I o | Body (=m) 3Racing R35 Wing (23) Std
: . . . ( Spur/Pinion x 7.9) : 1
Tg'grf,-rreatmem MGY3 I 1IGV3 ! Final Drive Ratio (#tt) ( 63 ):1




ADPVANCE

DRIVER (E8)

DATE

s/ 7

FINAL POSITION (s

BEST LAPS (i)

CIRCUIT (3iH)

M Place (%) [Jindoor (=m) [J outdoor (=5
1105 CAVEJRADIOYCON TR OISTOURINGRCAR, M Track (i) DAsphaIt (HEH) D Carpet (its15)
SETTING M Traction ¢mzH) [ High (%) (] Medium () [ Low ¢m
SEFEEET B Track Condition (#tskiR) [ |Flat (§48) [ Bumpy (mm)
1 Wheel Hex p = shockabsorber %R |E:LEYERN
= S(oﬁl!lg%ﬁé)le [ spool (st =" R/ pp— (ms5E)
= 2 BELT TENSION ADJUSTMENT B mm 7 O mm
[DGear wst) | |wrroa> o 7 e mm - #
) i i BN\ 1
(RE/ER) | (O d”gf V) mb Piston (&) Car?;:gg)“g'e
WEry (Juee W { él% |:|Composite { “~| 2 3 4 Holes °
° N§ - ——————
) © mm
——-P(:,’g‘;g)y [JowT Ja 73 ] i _ Sway Bar (F5#ai3)
Rolling Shim /= ® Spring (359
- mm fg E,HWW ? mm
1 mm = Droop (HE{5i%)
=| Bladder Foam
mm ﬂ:fcz)j\cﬂ | (RETEGL) mm
\l T ,m B Yes[ ] No[ ] | Downstop
_mem \ mm]] [Sus.cENTER GARVITY =| Rebound GEm (HR LEPR{Z)
Ow: GEND N FF [Jesnm [sonn [ RE0OUNd B8 mm
mm FR Dﬁmm DS.Omm :: 0
[Juow @“!@ &'\ Notes (A1) Toe Angle (sf)
- mm T S
Gear Diff . : mm shockabsorber wms |WibEIINELN
Spool Rolling Shim mm 1 2
wmag LoPool o) . Vo /A on wam (Rei5E)
Oaear @@=t mm I;'] 7% # mm
(R R [G)
% Piston (&) Camber Angle
Wt/g mm
° 2 3 4 Holes PhAR)
Puddy o SUS. CENTERGARVITY |- — _
(EHB) RF [J45mm [Jsomm - Sway Bar (p5#i%)
RR Jasmm [Js0mm [= Spring (3%
mm o5 Rolling Shim ! — mm
— mm (] \__mm |
P 12 ——————| Bladder Foam Oicep WEER
@) BELT TENSION ADJUSTMENT |—— | (HETEZEELS)
\ I—I—' DComposIte WhFvay \} mm
mm - [CJAuminum ' ﬂ Downstop
> ——| Rebound (%) ERRLERD
mm
Y[ 17 %
[Juet @ @ —— Toe Angle ()
\ otes (fikE)
Oow~ QFRO) °
mm mm
A
WIDTH 24 WIDTH £#
/mm /mm

(HY) WIHLO

-

WHEEL BASE

/mm

Tire Treatment
(Ba7K)

FRONT (&7%) REAR (#7)
b I | Spur Gear (X#i) T Pinion Gear (BT T
(C;&n:ﬁ?ound I | Motor (5i%) Battery (@it
(Ig)sm?rt I ‘ ESC (mm) Servo (AR
Wheel I ‘ Body (zm) Wing ()
(RE)

Final Drive Ratio (#tt)

( Spur/Pinion x 1.9) : 1

(

) : 1




DRIVER (&) DATE

Ve 7/

p . v FINAL POSITION (seian BEST LAPS (4smis)
///AW WW CIRCUIT (1)
a A a / (\ W Place (%) [Jindoor (=) [J outdoor (=5

W Track (8it) [ Asphalt c#) [] Carpet (%)

105 CATEFRADIONCONTROINTOURING,

e Y

(W) HIHLO

W Traction (m#H) [ High () (] Medium () [ Low @®)
B Track Condition  (B5R) [(Jrat w8 [ Bumpy (ms)
i Wheel Hex p=| shockabsorber #m= |W-TEYIAN N
Sog‘;ﬁéfe ('spool (as) =) I 7 Oil GHIE) i
| BELT TENSION ADJUSTMENT g mm VAN L mm
(JGear @) ||wrsva> X mm #
9l = A\ b5}
(AR @F§§ ) mb 7| Pton Camber Angle
Weig [(Jurt &05 Z [T:"% [] composite S| 2 3 4 Holes °
& Y Al — mm [——————————
P(%gg)y (Juws A - T ] (T 1 Sway Bar (B5#i)
! S———=| Spring ()
e mm | mm
mm (% Droop (#EfT#)
=| Bladder Foam
mm f | oammssism mm
\l I_/—_I i Yes[_] No[_] | Downstop
_ mm 5US. CENTER GARVITY |= W (RS AL PR )
[(Juet @'H‘@ FF [Jasmm [Jsomn || RePOUNd (30 % mm
FR [Jasmm [Jsomm |-
[Juow ¥ @_j[[!’;@@ : —\ = | Notes (fits) Toe Angle )
[
Gear Diff 0 shockabsorber @ |EIGIEEIN
Spool (E#) =
(HEHZEE) 77 oil pumm (REi35)
JGear @) l 7 / o (# ) mm
(FiRE/ER)
# Piston (&) Camber Angle
Wt/g
° 2 3 4 Holes (hRs)
Puddy SUS. CENTER GARVITY [ mm _
(REB) RF [J4smm [Jsomm - Sway Bar (B5i%)
RR [J4smm [Jsomm [ SPTing (#3%)
mm
Bladder Foam Droop (ME{Ti2)
(TR L) _
Yes[] No[ ] Downstop
Rebound (i (HRHEE L PR{E)
mm
%
Toe Angle (k%)
Notes (fkt) 5
N
WIDTH 2 WIDTH 2
/mm /mm

FRONT (&%) REAR (#77)

WHEEL BASE

/mm

WEIGH

e / | Spur Gear (i) T Pinion Gear (B#T#) T
g;)é?ﬁﬁ)ound I l Motor (5:%) Battery (@mit)

(Igrggg?rt I —I ESC (=) Servo (faRs%)

ng?d I I Body (&) Wing (2R)

(TEer)Treatment I | Final Drive Ratio (gitt) ( Spt(Jr/Pinion)x: 1"9) =1




Spare Parts & Optional Parts /| AN7I\—"Y & 7 aFibix—Y

P -5 .
/ A
/1 Gy B\,
/ ) £ Z/ %\\ﬁ
/4 pd H 7 %\%
P é’/f/ N %
SAK-AS601 ¥1350 SAK-AS602 ¥850 SAK-AS603 ¥510 SAK-ASé604 ¥510 SAK-AS605 ¥1350 SAK-AS606 ¥510 SAK-AS607 ¥680

FRP Narrow Chassis
For Advance §

FRP Upper Deck 2.0mm
For Advance §

FRP Front Shock Tower
For Advance §

FRP Rear Shock Tower
For Advance §

Aluminum Motor Mount
For Advance $

M3 x 23 Damper Shaft
For Advance §

4.5mm Suspension Mount
-RR For Advance §

Advance SA Advance SB7v/1\— Advance SR>+ Advance SBU7 >3 Advance SHE—%— Advance S Advance SF§ 4.5mm # 2%
FRPZ+ 2 — 7 & 2.0mm PEVE A vIRT— IV AIN— v T+ 7k -RR
O, @ 77 4
W A 4 nﬁ
P ; S
l'd S @ u & <\ ;
) u@o @ ~ 5
O | |2 V74 N
SAK-AS408 ¥510 SAK-AS609 ¥510 SAK-A520 ¥760 SAK-A521/A ¥510 SAK-A524 ¥510 SAK-A525 ¥510 SAK-AS529/A ¥510
Gear Adaptor Damper Plastic 53M513 Belt (Japan ) 38T Gear Diff Front Suspension Arms Rear Suspension Arms Steering Post For
For Advance S Replacement 513X MEARY) Replacement Set For Advance 2K18 For Advance 2K18 Advance 2K18
Advance SHA EVIN—RART T R—=Z 38T¥7777Hh/\—+/\7Y ADVANCE 2K18 EVOF ADVANCE 2K18 EVOA ADVANCE 2K18 EVOFA
¥TTET2— 13.5mm & R—IV T F4.8mm >J +35mmyOREY 70OV RT— 1 UTHRT =1 ATTUVTRAR
o
o
O | e X 21 2
\ ©
\ @ :
@ w %
\\_/ '\~_7-/ @ ’ "/_
SAK-A529/B ¥250 SAK-A529/C ¥340 SAK-A529/D ¥340 SAK-A534 ¥510 SAK-A537 ¥680 SAK-D113 ¥2140 SAK-F78C ¥170
Steering Spacer Mé x 5 x 2.8 Nut For 4mm Steering Flat Head M5 x 7 X 1.5 Brass Spacer  Battery Tray For Swing Shaft D44mm Mé x 23 Post For KIT-FFEX
M4x5.6x1.1 Advance 2K18 Washer(specially) For Advance 2K18 Advance 2K18 For Sakura D3 Belt System
ATTV VG AR~ — ADVANCE 2K18 EVOFA 4mm AT 7UJ 75 vk ADVANCE 2K18 EVOA ADVANCE 2K18 EVOAR SAKURA D3 RA 5 KIT-FFEXNJL 2T L
M4x5.6x1.1 M6x5x28F vk Ay Ry b —(ERE) M5 x7 X 1.5 ASRAR—4— N\y7)—hL— 7 D44mm BRI
® gg)’? @
/D TL || L&
Y AL 7@ é@ p? ® /‘@
O @ﬁ 4 o AR @/@ N
2 7 7 7 S
é 4 2
o O
SAK-M4S530 ¥2370 SAK-M4S35 ¥510 SAK-M4536 ¥680 SAK-M4537 ¥420 SAK-MA4S38 ¥510 SAK-M4542 ¥680 SAK-M4543 ¥760
Gear Differential 38T For ~ Twist Bar 23mm For Steering Set For Main Shaft M5 x 25 For Bulkhead Cover Set For  Stabilizer Ball Set For Servo Mount Set For
3RACING SAKURA M 3RACING SAKURA M IRACING SAKURA M 3RACING SAKURA M 3RACING SAKURA M 3RACING SAKURA M 3RACING SAKURA M
3RACING SAKURA MA3 3RACING SAKURA M 3RACING SAKURA MA3 3RACING SAKURA MA 3RACING SAKURA MA 3RACING SAKURA MA3 3RACING SAKURA MA
38TH7 77 23mm A RARN— AFTIYTyh MSXx 2541422+ NIboAy Fhn—ty + ARESA K=ty H—RIVU by b
ol
£ 9 S
i Va
/ S

S
S

S
e
&

SAK-M4545 ¥510 SAK-U320 ¥760 SAK-U321 ¥760 SAK-U322 ¥760 3RAC-5G4883/V2 ¥760 3RAC-TR321S ¥250 3RAC-TR328S ¥250
Bulkhead For 3RACING Graphite Composite Graphite Composite Graphite Composite 48 Pitch Spur Gear 3mm Turnbuckle - 3mm Turnbuckle -
SAKURA M C Hub ({4 degree) Rear Hub (2 Degree) Knuckle 83T Ver.2 21mm (2 Pcs) 28mm (2 Pcs)
3RACING SAKURA MR CGINT AFE(T 5771+ U7 INT2EGTS774 L TGS TrA b ABEYFRAN—FT 3mm 2=\l - 3mm 2=\ )b -
INIVoAy HEMEIRA) HEMRIRA) HEMERRA) 83T /\—va>2 21mm (2pcs) 28mm (2pcs)
- 7
S . ty iy g, @
%@ @" /\% % ”\% % u
4 S» p
D ||o ||adhal | [ ©
S Aty =
& 3y 2N Gy,

3RAC-TR332S
3mm Turnbuckle -
32mm (2 Pcs)
3mm 2=\ )b -
32mm (2pcs)

¥340

3RAC-BE4816/V2 ¥310
4.8mm Ball End Set -
16mm & 12mm /V2
48mmA—)bTV Ftyk
-16mm & 12mm/V2

3RAC-BE4816/V3 ¥250
4.8mm Ball Cap Set
-16mm_V3

4.8mm K—/bF+y
Tk -16mmV3

3RAC-BS4806S  ¥460
Steel 4.8mm Ball Stud

L=6 (10 pcs)

48mm RF—ILR—Ib
ZA K - L=6mm(10{8)

3RAC-BS4809S ¥610
Steel 4.8mm Ball Stud

L=9 {10 pcs)

48mm RF—ILR—Ib
22y K -L=9mm(10{E)

SAK-59/A ¥310
One Way Pulley - 38T For
3racing Sakura Zero
3L—%-Sakura Zero
38TV oI—7—1)—

3RB-MRB85-2Z/W3/2 ¥250
Double Metal Shield

Bearing 5 x 8 x 3mm (2 pcs)
ETIWARIVY—IVERT YT
5x8x3mm (@A)



Spare Parts & Optional Parts /| AN7IN—"Y & FTaFtIvix—Y

S) @
N » ®)
@ © & < ) Y
N @) 3 O AL ©
©o || Qo ||l o8 &8 >/ ©
S iy e S oy & &~ A ©@
3 (D) (O) W Q) =4 )
(EIpi) QO S Y < & ©
3RAC-P3 ¥250 3RAC-PS ¥250 3RAC-ER2506 ¥150 3RAC-BS48HSS ¥510 SAK-XST10A ¥460 SAK-XS110B ¥610 SAK-XS110C ¥230
P3ORing (2.9 X 1.9mm)  P5ORing (4.8 X 1.9mm) E-Clip 2.5x 6 x0.4-10pcs 4.8mm Ball HEX L=5 Differential Gear Set Gear Differential Outer Gear Differential Spacer
(5pcs) (5pcs) E-21)v 7 2.5mm(R1E) x (5pcs) - Iron For Sakura XI Sport Joint For Sakura XI Sport  Set For Sakura XI Sport
P30-J»% (29X1.9mm) P50-U>% (48X 19mm)  6mm(#E) x 04mm (Ed)  48MM AR —ILRAZ K Sakura XI Sport A Sakura XI Sport %7 Sakura Xl Sport ¥+
(5pcs) (5pcs) - 108 -BSmmGEAY) -RF—IL FIETEVE FITIR—TI3A(7 TIAR—Y—tyh
On” g 2| S © ©
O & |8 © ©©
/% , % /S =P @ @ ©
Z NN o < 8 @O ©@ee®
‘f% ()
SAK-XS110F ¥150 SAK-XS114 ¥2030 SAK-42 ¥310 SAK-D134 ¥920 3RAC-BC1206S ¥230 3RAC-WF315/BK ¥370 3RAC-WF320/BK ¥370
M2.6 x 8 Flat Head Screw  Tire & wheel set King Pin Post For Plastic Solid Axle Body Clip - 10pcs Aluminium M3 Flat Washer Aluminium M3 Flat Washer
{10pcs) for SAKURA X| SPORT 3racing Sakura Zero For Sakura D3 RTA4—0)v7-108 1.5mm (10 Pcs) - Black 2.0mm (10 Pcs) - Black
M2.6 x8mm N\ 7 Z¥Z  SAKURA XI SPORTF 3L—>%" Sakura Zerofl  SAKURA D375 2R M3x 1.5mm 7ILET v v— M3x2.0mm 7L Ty v—
EZ(108AD) BAV&KRA—ILEYH FTEVRAG Fyov)y RT7IAIL (10Pcs)- 7>y (10Pcs) - 75wy
” /) / / @ L5 ye
/ ﬂ/ / /) — @ 7
4 & A = Wi
% NS
SAK-28A ¥340 SAK-U118 ¥230 SAK-27 ¥230 SAK-40B ¥310 SAK-U122E/V2  ¥340 SAK-U124 ¥460 416-17 ¥310
M3 x 22.9 Suspension Rear Suspension Suspension Inner Pin Set  Universal Shaft Roller For  Gear Differenial Gasket Low Friction Rear Belt 189 Foam Bumper For 416
Outer Pin Set Outer Pin Set For 3racing Sakura Zero  3racing Sakura Zero 0.5mm Ver.2 For Sakura Ultimate AN6RATH—LINVIS—
M3 x22.9 H AN UV HRT7I2—E 3L—3>% Sakura Zerol  3L—3>/%-SakuraZerofl F7 T I7HAT v Ver2 SAKURA Ultimatefd O—7
YTIR—EVEyh vk YRAVF—EVEyh A=y 7ba—5— Y937~V 189




( ADVANCE S ) Final Gear Ratio Chart / (ADVANCE S ) 7714 FIVE 7L FAFv—F

( ADVANCE S ) 48 pitch Final Gear Ratio Chart

INTERNAL RATIO

1.90
Pikiion Spur| g5 84 83 82 81 80 79 78 77 76 75 74 73 72 7 70 69 67 66 65 64 63 62
50 2.62 258 255 2.51 247 243 239 2.36
49 271 2.68 2.64 2.60 2.56 252 248 244 240
48 281 277 273 2,69 2.65 261 2.57 253 249 245
47 291 2.87 283 2.79 275 271 267 263 2.59 255 2.51
46 3.02 297 293 2.89 285 281 277 273 2.68 2.64 2.60 2.56
45 312 3.08 3.04 3.00 296 291 2.87 2.83 279 2.74 2.70 2.66 262
44 324 3.20 3.15 3.11 3.07 3.02 2.98 294 2.89 285 2.81 2.76 272 2.68
43 336 331 3.27 323 3.18 3.14 3.09 3.05 3.00 296 292 287 2.83 278 274
42 348 344 339 335 3.30 3.26 321 317 312 3.08 3.03 299 2.94 290 2.85 2.80
41 3.61 3.57 352 348 343 3.38 3.34 3.29 324 3.20 315 3.10 3.06 3.01 2.97 292 287
40 3.75 3.71 3.66 435 3.56 3.52 3.47 342 3.37 333 3.28 323 3.8 3.14 3.09 3.04 299 2.95
39 390 385 3.80 375 446 365 3.61 356 3.51 346 34 3.36 33 3.26 322 317 312 3.07 3.02
38 405 4.00 395 3.90 3.85 458 3.75 3.70 3.65 3.60 3.55 3.50 345 340 3.35 3.30 3.25 3.20 3.15 3.10
37 5.08 4.16 411 406 4.01 3.85 470 385 3.80 375 370 3.65 359 3.54 349 344 339 3.34 329 324 3.18
36 4.38 5.22 4.28 4.22 417 412 4.06 4.83 3.96 391 3.85 3.80 375 3.69 3.64 3.59 3.54 348 343 338 333 327
35 456 451 537 4.40 434 429 4.23 418 497 407 402 396 391 3.85 3.80 3.75 369 364 3.58 3.53 347 342 337
34 475 4.69 4.64 5.52 453 539 441 4.36 430 512 419 414 4.08 4.02 397 391 3.86 3.80 374 3.69 363 358 3.52 346
33 4.89 4.84 478 5.69 466 4.61 4.55 4.49 443 5.27 432 4.26 4.20 415 409 4.03 397 3.92 3.86 380 374 3.68 363 3.57
32 5.05 499 493 5.87 481 475 469 463 457 5.44 445 439 433 428 422 416 4.10 4.04
31 5.21 5.15 5.09 6.06 496 490 484 4.78 472 5.61 4.60 4.54 447 441 435 429 423
30 5.38 5.32 5.26 6.26 513 5.07 5.00 494 4.88 5.80 475 469 462 4.56 4.50 443
29 557 5.50 5.44 6.48 6.40 524 518 5.1 5.04 6.00 491 4.85 478 4.72 4,65
28 577 5.70 563 6.71 550 543 536 5.29 523 6.22 5.09 5.02 495 489
27 598 591 5.84 6.95 570 5.63 5.56 5.49 542 6.45 528 5.21 514
26 6.21 6.14 6.07 722 592 585 5.77 5.70 5.63 6.69 548 5.41
25 6.46 6.38 6.31 7.51 6.16 6.08 6.00 5.93 5.85 6.96 570
24 6.73 6.65 6.57 7.82 6.41 633 6.25 6.18 6.10 6.02
23 7.02 6.94 6.86 8.16 6.69 6.61 6.53 6.44 6.36
22 734 7.25 717 8.54 7.00 6.91 6.82 6.74
21 7.69 7.60 751 8.94 733 7.24 7.15
20 8.08 7.98 7.89 9.39 7.70 7.60
19 8.50 8.40 8.30 9.88 8.10
18 B.97 8.87 8.76 8.66
17 9.50 9.39 9.28
16 10.09 9.98
15 1077
( ADVANCE S ) 64 pitch Final Gear Ratio Chart
INTERNAL RATIO
1.90
Pinion Spur 114 113 112 111 110 109 108 107 106 105 104 103 102 101 100 99 98 97 96 95 94 93 92 91 S0 89 88 87 86 BS
57 337 333 330 327 323 3.20 317 313 3.10 3.07 3.03 3.00 297 293 2.90 287 2.83
56 346 343 339 3.36 333 3.29 3.26 3.22 3.19 3.16 3.12 3.09 3.05 3.02 299 295 292 2.88
55 356 352 349 345 342 339 335 332 3.28 3.25 3.21 3.18 3.14 311 3.07 3.04 3.01 297 294
54 3.66 3.62 359 355 352 348 345 341 338 334 331 327 324 3.20 317 313 3.10 306 3.03 299
53 376 373 3.69 366 3.62 3.58 355 3.51 348 344 341 337 333 330 3.26 323 319 3.15 312 3.08 3.05
52 3.87 3.84 3.80 3.76 3.73 369 365 3.62 3.58 3.54 3.51 347 343 340 3.36 333 3.29 3.25 322 3.18 3.14 3n
50 407 403 3.99 395 391 3.88 384 3.80 376 372 3.69 3.65 3.61 357 353 3.50 346 342 338 334 331 327 323
49 419 4.15 411 407 4.03 399 3.96 392 388 384 3.80 3.76 3.72 368 364 361 357 353 349 345 341 337 333 330
48 431 4.28 424 420 4.16 412 4,08 4.04 4.00 396 3.92 3.88 3.84 3.80 3.76 3.72 3.68 3.64 3.60 356 3.52 348 344 3.40 3.36
47 445 441 437 433 4.29 424 420 416 412 4.08 4.04 4.00 396 392 3.88 3.84 3.80 376 372 3.68 364 3.60 3.56 352 348 344
46 553 454 4.50 446 442 438 523 430 4.25 421 4.17 413 4.09 405 4.01 397 3.92 3.88 384 3.80 3.76 372 3.68 3.63 359 355
45 473 5.65 464 4,60 456 452 448 534 439 435 431 4.26 422 4.18 4.14 4.10 4.05 4.01 397 393 388 384 380 3.76 372 3.67
44 4.88 4.84 5.78 475 LAl 4.66 462 4.58 546 449 4.45 440 436 4.32 4.28 423 419 415 4.10 4.06 402 397 3.93 3.89 3.84 3.80
43 5.04 499 495 591 486 482 477 4.73 468 5.59 4.60 455 451 4.46 442 437 433 429 424 4.20 415 411 407 4.02 3.98 3.93
42 5.16 5.11 5.07 6.05 498 493 489 484 480 573 470 4.66 461 4.57 452 448 443 439 434 430 425-] 421 4.16 4.12 407
41 5.28 524 5.19 620 5.10 5.05 5.00 496 491 5.86 482 477 473 468 463 4.59 454 450 445 440 436 431 4.26 422
40 542 537 532 6.35 523 6.24 5.13 5.08 5.04 6.01 494 489 4.85 4.80 475 470 466 461 456 451 447 442 437
39 5.55 5.51 546 6.52 536 531 5.26 521 5.16 6.17 5.07 5.02 497 492 487 482 477 473 4.68 463 458 453
38 5.70 5.65 5.60 6.69 550 545 540 535 530 633 520 5.15 510 5.05 5.00 4.95 490 485 4.80 4.75 470
37 5.85 5.80 5.75 6.87 5.65 5.60 555 549 544 6.50 5.34 529 524 5.19 5.14 5.08 5.03 498 493 488
36 6.02 5.96 591 7.06 5.81 5.75 5.70 5.65 559 6.68 549 544 538 533 528 523 517 512 5.07
35 6.19 6.13 6.08 7.26 7.20 592 5.86 5.81 5.75 6.87 5.65 5.59 5.54 5.48 543 537 532 527
34 6.37 6.31 6.26 748 6.15 6.09 6.04 5.98 592 7.07 5.81 576 5.70 5.64 5.59 553 548
33 656 6.51 6.45 7.70 6.33 6.28 6.22 6.16 6.10 729 5.99 5.93 5.87 5.82 5.76 5.70
32 6.77 6.71 6.65 7.94 6.53 6.47 6.41 635 6.29 751 6.18 6.12 6.06 6.00 5.94
31 6.99 6.93 6.86 8.20 6.74 6.68 6.62 6.56 6.50 7.76 6.37 631 6.25 6.19
30 722 7.16 7.09 847 6.97 6.90 6.84 6.78 6.71 8.02 659 652 6.46
29 747 740 734 8.77 7.21 7.14 7.08 7.01 6.94 8.29 6.81 6.75
28 7.74 7.67 7.60 9.08 746 740 733 7.26 7.19 859 7.06
27 8.02 7.95 7.88 941 774 7.67 7.60 7.53 746 8.91
26 833 8.26 8.18 9.78 8.04 7.97 7.89 7.82 7.75
25 8.66 8.59 8.51 1017 8.36 8.28 8.21 8.13
24 9.03 8.95 8.87 10.59 XAl 8.63 855
23 942 933 925 11.05 9.09 9.00
22 9.85 9.76 9.67 11.55 9.50
21 1243 | 1022 | 10.13 | 12.10
20 10.83 | 10.74 | 10.64
19 1140 | 1130
18 12.03




=) Lo —F T\ —
| NV A T S TN Y

W s e LT D

Copyright © 2018 World Space CAD Industrial Co., Ltd./ ZEpRinE; S5



